
iElI ] N S T Y T U T  T E C H N O L O G I I  D R E W N A
WOOD TECHNOLOGY INSTITUTE . INSTITUT FUR HOLZTECHNOLOGIE . INSTITUT DE TECHNOLOGIE DU BOIS

WINIARSKA I o 60-654 POZNAN - POLAND r phone: \61)8492-400 o fax: (61) 822-43-72

^i:?1tffiffi*:ffiy

WooD, Wooo.eAsED MerenIRLS, PAcKAGING, FunruIruRE, WooDE:N
GOruSTNUCTIONS AND WORKING MACHINES TESNruC LNEONATOR\/

A I R  Q U A L I T Y  T E S T I N G  S E G T I O N

Po2naf i ,05 .06 .2018

TEST REPORT No. 159812018/S.F'
Subject of the order Testing of formaldehyde emission by chamber method according to

PN-EN 717:2006 from laminated floor boards based on HDF
board produced by Korostenskij MDF plant Ukraina

Order No. A-1598-BOS1ZOIS (internal ref. no. 122O1CCWPD|2O18 dated 21.05.2018)
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First name and surname
D :

Signature

Anna Tymek M.Sc. (Eng.) #lqrw,ei",,
Magdalena Czajka Ph.D (rl. ulLn*--
Miroslawa Radlicka /ilL,h



1. TDENTTF|CAT|ON (DESCR|PTION) OF TEST SAMPL

The ob'iects of testing were laminated floor boards based on
,,Korostenskij MDF plant,, 01O34Ukrain Kiev, yaroslvov'
Identilication number : A- I 598-BOS/20 1 8

2. DELIVIERY DATE OF TESTED OBJECTS

Samples were taken by the customer were received for testi

3. SYMBOLS AND NAMES OF THE TEST METHODS

The tests were performed according to the standards
entitled: "Wood-based panels - Determination of
emission by the chamber method" .
Testing parameters of the boards: chamber volume: I m3;
temperature: (23+0,5)oC; relative humidity: (45 +3)%;
chamber loading ratio: 1 m2lm3, air exchange rate: t h-l;
dimensiions of the sample in the chamber: 500 x 500 mm (2
Test with a non-standard configuration of sample, which has
out on samples put together back-to-back and whose edges
tested irr "back-to-back" configuration).

4. LIST OF MEASURING AND TEST EQUIPMENT

The fo.llowing equipment was used for the tests:
- chambers of the capacity of I m3 ; room 12a, No. F7ll7,
- gas meters, room 12a, No. F7126,
- baliances for mass determination, room 12a, No. F1/1, Fl
- water bath, room 12a, No: F4134
- spectrophotometer Marcel Media, room l2a, No. F4i3

5. TEST RESULTS

Tests rresults are presented in protocol No.1/1598/2018/S.F,

6. STATEMENT

The tesit results presented in the protocols relate solely to the
The tes;t report cannot be copied in parts but only in its enti

F board produced by
str. 38

the ITD on22.05.2018.

ED

in PN-EN 717-l:2006
release - Partl: Formaldehyde

y one surface uncovered, is carried
covered with tape (described as

samples.
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PROTOCOL NO. U1s98120r8/S,

DETER]T{INATION OF' F'ORMALDEHYDE RELEASE BY CHAMBER METHOD
- Acc. to PN-EN 717-l:2A46

Type of materialfproduct ninated floor boards

Test date 24 - 30.05 3 1 8

Sample identification No: A- 1 598-BO StZOtS C mber 22 capacity 1m3

Time of
sample

exposure
in the

chamber

124hl

Date of the
test

Climatic conditions in the
chamber Test

number

Chamber concentration of
formaldehvde

Temperature Relative
humidity

[-g/rn'l lppml

I 25.0:;.2418

(23+0.5)'C (4s L3)%

I 0 . 0 1 I 0.009

z 0.012 0.010

4 28.0: i .2018
1 0.010 0.008

2 0.012 0.010

5 29.0:i.2018
1 0.012 0.010

2 0 . 0 1 I 0.009

6 30.05.2018
I 0_010 0.008

2 0 .010 0.008

Average equilibrium concentration of formaldehyde in the air of
the chamber

0.011 0.009

Confidence interval of the actual formaldehyde concentration with probability of 95% 0.011+0.001) *dm'

0.009 +0.001) ppm

Prepared by

Anna Tymek

Date

05.06.2018
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